ADEQ

A°R K A N S A S
Department of Environmental Quaiity

January 12, 2007
CERTIFIED MAIL: RETURN RECEIPT REQUESTED (7004 2510 0004 6937 3135)

Mr. James W. Beazley, 111
City of Forrest City

P.O. Box 816

Forrest City, AR 72335

RE: Application to Discharge to Waters of the State Permit Number AR0020087
Dear Mr. Beazley:

Enclosed is the public notice, Fact Sheet, and a copy of the draft permit which the Arkansas Department of Environmental
Quality (ADEQ) has prepared under the authority of the National Pollutant Discharge Elimunation System and the Arkansas
Water and Aur Pollution Control Act. A copy of the final permut will be mailed to you when the Department has made a
final permitting decision.
[...]
303(d) List Consideration: The receiving stream is not listed on the 303(d) list. The Department
recognizes that the L’ Anguille River is on the 303(d) in Category 4a for siltation, Category 5d for D.O.,
and in Category Se for minerals in Segment 5B of the St. Francis River Basin. The point at which the
effiuent from the City of Forrest City enters the 1.’ Anguille River is approximately 15 stream rmules south
of Monitoring Station UWLGRO!1 (L’ Anguille River at Hwy. 306, 3 miles west of Colt). The effluent
will travel approximately 4 miles in the unnamed tributary prior to reaching the L’Anguille River.
Because of these distances and the fact that i1t is on the 303(d) list due to agricultural reasons, the current
permit limits are deemed sufficient to protect water quality. No further permit action s necessary.

Endangered Species Consideration: No comments on the application were received from the U.S. Fish
and Wildlife Service (USF&WS). The draft permit and Fact Sheet will be sent to the USF&WS for their
review.

Type of Treatment: screening, grit removal, conventional activated sludge plant, clarifiers, UV
disinfection, and post aeration. The two old oxidation ponds are now used for sludge storage and flow
equalization purposes.

Stludge Condition: Siudge is allowed to accumulate in the old oxidation ponds. The old oxidation ponds
were part of the wastewater treatment system prior to installation of the conventional activated sludge
plant and do not currently treat wastewater.

Activity: Under the standard industrial classification (SIC}) code 4952, the apphicant's activities are the
operation of a raurucipal treatment plant.

Changes: Changes from the previously 1ssued permil are listed below. The permittee 1s responsible for
carefully reading the perrmit in detail and becoming familiar with all of the changes therein:



i. The description of the facility location has been expanded.

2. The description of the receiving waters has been expanded.

3. Parts 11, 111, and I'V have been modified.

4. The interim limits and schedule of compliance for copper have been removed.

5. The monitoring and reporting requirements for cadmium, lead, and silver have been removed based on
the letter dated 01/08/2003 from ADEQ to Forrest City.

6. The pH limits have been changed to 6.0 - 9.0 s.u. to ensure the required accuracy in reporting.

7. The monthly ammonia limits for the menths of April - October are now based on the ammonia toxicity
criteria contained in Section 2.512 of APCEC Regulation No. 2.

8. The Dissolved Oxygen minimum is now expressed as a minimum monthly average.

9. The Total Recoverable Copper limits have been revised due to a correction in the hardness of the
recelving stream.

10. The facility coordinates have been changed to the coordinates at its front gate.

11. The biomonitoring frequency has increased to ‘Pnce per month.

12. The CROD3 daily maximum limit has been changed to 19.5 mg/lL.

13. The NH3-N daily maximum limit has been cha{nged to 4.5 mg/l.

Public Notice: In accordance with Arkansas Pollution Control and Ecology Commission {APCEC)
Regulation No. 8, the public notice will be published by ADEQ 1n a newspaper of general circulation on
or before January 12, 2007 for one (1) day only. Comments must be received at ADEQ prior o the
ciose of the public comment period February 12, 2007. The public comment period will begin on the
date of publication and will end no sooner than 30 days from that date.

A draft permit and draft public notice will be sent to the District Engineer, Corps of Engineers, and to the
Regional Director of the USF&WS on a case-by-case basis, and the EPA and Arkansas Department of
Health prior to the publication of that notice.

Issuance of the Final Permit: The permit will become effective on or after March 1, 2007 unless
comments are received and/or a public hearing 1s requested prior to February 12, 2007, in which case the
permit will be effective on or after April 1, 2007,

Comments and Public Hearing: NPDES comments and public hearing procedures may be found at 40
CFR Parts 124.10 through 124.12 and APCEC Regulation No. 8. All persons, including the permittee,
who wish to comment on ADEQ’s draft permitting decision must subnut written comments to ADEQ,
along with their name and mailing address. During the comment period, any interested person may
request a public hearing by filing a written request which must state the technical issues to be raised. A
public hearing will be held if ADEQ finds a significant degree of public interest. If a public hearing is
held, ADEQ will issue a public notice of the hearing at ieast 30 days prior to the scheduled hearing.

After the public comment period, and public hearing, if one is held, ADEQ will 1ssue a final permitting
decision. ADEQ will notify the applicant and each person who has submitted written comments or
requested notice of the final permitiing decision. A final permitting decision means a final decision to
1ssue, deny, modify, revoke and reissue, or terminate a permit. Any interested person who has submitted
comments may appeal a final decision by ADEQ 1n accordance with the APCEC Regulation No. 8
{Administrative Procedures).

Submitting written comments to ADEQ or making oral statements on the record at the public hearing on
the proposed permitfing decision provides individuals with legal standing to appeal a final Department
permutting decision. Comments supporting or opposing the proposed decision will provide legal standing.
Only parties with legal standing may appeal a permutting decision.



Permit Application Record: The permit applicatnon and the administrative record is available for
review and copying n the Central Records Section, ADEQ, State Police Headquarters, One State Police
Plaza, near Interstate 30 and Geyer Springs, Little Rock, Arkansas.

Web Site Information: For those with Internet access, a copy of the proposed draft permit may be found
on the Arkansas Department of Environmental Quality’s website at:

http://www . adeq.state ar.us/water/branch_npdes/pn_pernuts/popermits.asp.

Contact Person: The ADEQ contact person for submitting written comments, requesting information, or
obtaining copies of the application, permit, and the Fact Sheet 1s:

Loretta Reiber, P.E.

NPDES Branch, Water Division

Arkansas Department of Environmental Quality
Post Office Box 8913

Little Rock, Arkansas 72219-8913

(501) 682-0622



DRAFT

Fact Sheet
for renewal of draft NPDES Permit Number AR0020087 to discharge to Waters of the State
1. PERMITTING AUTHORITY.

The issuing office 1s:

Arkansas Department of Environmental Quality

8001 National Drive

Post Office Box 8913

Little Rock, Arkansas 72219-8913
2. APPLICANT.

The applicant is:

City of Forrest City

P.O. Box 816

Forrest City, AR 72336-0816
3. PREPARED BY.

The permit was prepared by:

Loretta Reiber, P.E.
NPDES Branch, Water Division

4. DATE PREPARED.
The permit was prepared on 10/02/2006.
5. PREVIOUS PERMIT ACTIVITY.
Effective Date: 11/01/2001
Modification Date: N/A
Expiration Date: ~ 10/31/2006
The permittee submitted a permit renewal application on 08/31/2006 with all additional
information submitted by 10/06/2006. It is proposed that the current NPDES permit be

reissued for a 5-year term in accordance with regulations promulgated at 40 CFR Part
122.46(a).



DRAFT

Page 2 of Fact Sheet
Permit Number: ARQ020087

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates:

Latitude: 35°00° 04” Longitude: 90° 50’ 06”

The receiving waters named: an unnamed tributary of the L'Anguille River, thence to the
L'Anguille River, thence to the St. Francis River in Segment 5B of the St. Francis River
Basin. The receiving stream ts a Water of the State classified for secondary contact
recreation, raw water source for public, industnal, and agricultural water supplies,
propagation of desirable species of fish and other aquatic life, and other compatible uses.

7. 303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS

1l.

303(d) List

The receiving stream is not listed on the 303(d) list. The Department recognizes that the
L’Anguille River 1s on the 303(d) in Category 4a for siltation, Category 5d for D.O., and
Category Se for minerals in Segment 5B of the St. Francis River Basin. The point at
which the effluent from the City of Forrest City enters the L’ Anguille River is
approximately 15 stream miles south of Monitoring Station UWLGRO1 (L’ Anguille
River at Hwy. 306, 3 miles west of Colt). The effluent will travel approximately 4 miles
1n the unnamed tributary prior to reaching the L’ Anguille River. Because of these
distances and the fact that it is on the 303(d) list due to agricultural reasons, the current
permit fimits are deemed sufficient to protect water quality. No further permit action is
necessary.

Endangered Species:
No comments on the application were received from the U.S. Fish and Wildlife Service

(USF&WS). The draft permit and Fact Sheet will be sent to the USF&WS for their
review.

8. OUTFALL AND TREATMENT PROCESS DESCRIPTION.

The following 1s a description of the facility described in the application:

a.

b.

Design Flow: 2.12 MGD
Type of Treatment: screening, grit removal, conventional activated sludge plant,
clarifiers, UV disinfection, and post aeration. The two old oxidation ponds are now used

for studge storage and flow equalization purposes.

Discharge Description: treated municipal wastewater



DRAFT

10.

1.

Page 3 of Fact Sheet
Permit Number: AROG20087

INDUSTRIAL WASTEWATER CONTRIBUTIONS.

This factlity appears to receive no significant industrial process wastewater. Based on this
and the applicant’s effluent compliance history, standard boilerplate Pretreatment
Prohibitions (40 CFR 403.5[b]) are deemed appropriate at this time.

SEWAGE SLUDGE PRACTICES.

Studge 18 allowed to accumulate in the old oxidation ponds. The old oxidation ponds were
part of the wastewater treatment system prior to installation of the conventional activated
sludge plant and do not currently treat wastewater.

PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a tentative determination to
1ssue a permit for the discharge described in the application. Permit requirements are based
on NPDES regulations (40 CFR Parts 122, 124, and Subchapter N), the National
Pretreatment Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the
Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code
Ann. 8-4-101 et. seq.).



DRAFT

a. Final Effluent Limitations

Outfall 001- treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Page 4 of Fact Sheet
Permit Number: ARQQ20087

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Mass
(Ibs/day, unless

Concentration
(mg/i, unless

otherwise specified) otherwise specified) Frequency Sample Type
Monthly Avg. Monthly 7-Day
Avg, Avg.
Flow (MGD) N/A Report Report once/day totalizing meter
gi;b;nna(;:;;?éiggggg 230 13 19.5 three/week 6-hr composite
Total Suspended Solids (TSS) 354 20 30 three/week 6-hr composite
Amrmonia Nitrogen (WNH3-N}
(April - Cctober) 37 2.1 4.5 three/week 6-hr composite
(November — March) 53 3 4.5 three/week 6-hr composite
Dissolved Oxygen
{May — October) N/A 30 (Mslnitnh.;y Avg. three/week crab
(November - April) N/A 7.0( M;’/[‘i‘;h;y Avg. three/week grab
Fecal Coliform Bacteria (FCB) (Colonjes/100ml)
N/A 1000 2000 three/week grab
Copper. Total Recoverable 0.52 2047 ng/l | 59.14 pgst once/month 24-hr composite
Minimum | Maximum three/week erab
pH N/A 6.0 s.u. 9.0 s.u. =
Chronic Biomonitoring N/A See #14 below. once/month 24-hr composite

ii. Solids, Foam, and Free Oil:

There shall be no discharge of distinctly

visible solids, scum, or foam of a persistent nature, nor shall there be any

formation of slime, bottom deposits, or sludge banks. There shall be no visible
sheen due to the presence of oil (Sheen means an iridescent appearance on the
surface of the water).

12. BASIS FOR PERMIT CONDITIONS.

The following is an explanation of the derivation of the conditions of the draft permit and the
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting
the tentative decisions as required under 40 CFR Part 124.7 (48 FR 1413, April 1, 1983).




DRAFT

Page 5 of Fact Sheet
Permit Number: ARO0020087

Technologv-Based versus Water Quality-Based Effivent Limitations and Conditions

Following regulations promuigated at 40 CFR Part 122.44(1)(2)(i1), the draft permit limits
are based on either technology-based effluent limits pursuant to 40 CFR Part 122.44(a) or on
State water quality standards and requirements pursuant to 40 CFR Part 122.44(d), whichever
are more stringent.

d.

Technology-Based Effluent Limitations and/or Conditions

The permit must at least comply with 40 CFR Part 133 (Secondary Treatment
Regulation) when applicable.

State Water Quality Numerical Standards Based Limitations

The monthly average water quality-based limits for CBODS, TSS, and DO have been
based on the current NPDES permit and 40 CFR Part 122.44(1). The calculation of the
loadings (1bs per day) uses a design flow of 2.12 MGD and the following equation (See
below). These limitations are included in the updated Arkansas Water Quality
Management Plan (AWQMP). Fecal Coliform Bacteria and pH limitattons are based on
Chapter 5, Sections 2.507 and 2.504 of APCEC Regulation No. 2 as amended,
respectively.

Daily Maximum of DO based limits = Monthly average of DO based limits X 1.5
Ibs/day = Concentration {mg/1) X Flow (MGD) X 8.34

Ammonia-Nitrogen (NH3-N):

The water quality effluent limitations for Ammonia are based on either DO-based
effluent limits or on toxicity-based standards, whichever are more stringent.

The toxicity-based effluent limitations are based on Chapter 5, Section 2.512 of APCEC
Regulation No. 2 and an internal ADEQ memo dated March 28, 2005. The following
formula has been used to calculate toxicity based Ammonia limits:

Cd = IWC(Qd + Qb) — CbQb)/Qd,
Where:

Cd = effluent limit concentration (mg/1)

IWC = Ammonia toxicity standard for Ecoregion

Qd = design flow = 2.12 MGD = 3.28 cfs

The 7Q10 of 0 cfs 15 based on "Identification and Classification of Perennial Streams of
Arkansas”, Arkansas Geological Commuission Map.



DRAFT

Page 6 of Fact Sheet
Permit Number: ARO020087

Qb = Critical flow of the receiving stream = 0 cfs. This flow is 67 percent of the 7-day,
10-year low-flow (7Q10) for the receiving siream.

Cb = background concentration = 0 mg/|

The following pH, temperatures, and allowable Instream Waste Concentrations (IWC})
were used for the Delta Ecoregion:

Month pH Temperature IWC IWC

S.U. °C (Monthly Aveg.) | (7-day Average)
April - October | 7.1 30, 2.1 mg/l 5.2 mg/l
November - March 7.1 14 5.9 mg/l 14.7 mg/l

Because the 7Q10 of the receiving stream is O cfs, the toxicity criteria based limits are
equal to the IWCs in the above table. Those IWCs have been compared to the year round
D.O. mode] based limits of 3 mg/l (avg. monthly limit) and 4.5 mg/] (7-day average
fimit). The permit limits are as follows:

Month Monthly Average | 7-day Average
April - October 2.1 mg/l 4.5 mg/l
November - March 3 mg/l 4.5 mg/l

Notes:
e 7-day average = 4-day Average in APCEC Regulation No. 2
* Monthly Average = 30-day Average in APCEC Regulation No. 2

c. Toxic Pollutants - Priority Poltutant Scan (PPS)

i.  Post Third Round Policy and Strategcy

Section 101 of the Clean Water Act (CWA) states that "...it is the national policy that
the discharge of toxic pollutants in toxic amounts be prohibited...". To insure that the
CWA's prohibitions on toxic discharges are met, EPA has 1ssued a "Policy for the
Development of Water Quality-Based Permit Limitations by Toxic Pollutants" (49
FR 9016-9019, 3/9/84). In support of the national policy, Region 6 adopted the
"Policy for post Third Round NPDES Permitting” and the "Post Third Round NPDES
Permit Implementation Strategy” on October 1, 1992. The Regional policy and